

Test Report

Number: SHAH01673042

Applicant: HANGZHOU XINGUANG BICYCLE INDUSTRY
CO.,LTD
72-1 ZHA SHANG, TAOYUAN VILLAGE, PUYANG
TOWN, XIAOSHAN DISTRICT, HANGZHOU CITY,
ZHEJIANG PROVINCE, CHINA

Date: 29 Mar, 2024

Attn: SHEN

Sample Description:

One (1) group of submitted sample said to be :

Item Name : FOOT SCOOTER
Item No. : 371-019GN
371-017BK
71-017BG
371-021YG
371-021OG

Quantity : 1
Labelled Age Group : 5+

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested components</u>	<u>Standard</u>	<u>Result</u>
Tested component(s) of submitted sample(s)	U.S. CFR title 16(CPSC regulations) Part 1303 total Lead content	Pass

To be continued

Authorized By:
Intertek Testing Services Ltd. Zhejiang



Bobo Yao
Assistant General Manager



Test Report

Number: SHAH01673042

Tests Conducted

Total Lead (Pb) Content

As per U.S. Code of Federal Regulations title 16 part 1303, acid digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested components</u>	<u>Result (%)</u>	<u>Limit (%)</u>
(3)	ND	0.009
(4+5)	ND	0.009
(1+2)	ND	0.009

The limit was quoted according to CPSC Regulation CFR title 16 Part 1303 for Lead (Pb) content.

Remark: ND = Not Detected
Detection Limit = 0.002%

Tested Components: See component list in the last section of this report.

Components List:

- (1) Black paint
- (2) Orange paint
- (3) Beige paint
- (4) Green paint
- (5) Yellow paint



Test Report

Number: SHAH01673042

Tests Conducted



Picture 1: Submitted Sample



Picture 2: Reference Sample



Picture 3: Reference Sample



Picture 4: Reference Sample



Picture 5: Reference Sample



Picture 6: Reference Sample

Test Report

Number: SHAH01673042

Tests Conducted



Picture 7: Reference Sample



Picture 8: Reference Sample

Note:

The additional pictures "2-8" of reference sample were added to this report at the request of the client and has not been tested by Intertek. The client stated in the letter of guarantee that reference pictures "2-8" of reference sample are exactly the same as the material of the sample submitted in this report.

Intertek takes no responsibility for any mistakes and problems caused by inaccurate and/or invalid information submitted by the client. In case of any disputes arising from the above issues, the client shall take the corresponding risks and responsibilities.

Date Sample Received: Mar 21, 2024

Testing Period: Mar 21, 2024 to Mar 29, 2024

End Of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.

